SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.90 dBm) ™M1[1] 16.49 dBm)
) 1.7435010 GHz 1.7433020 GHz
20 . 20
X ndR 26.00 dB X | A nde . 26.00 dB
04 al ki setfudie- Thans 10070000000 MHz 04 A e e N e Y .930000000 MHZ]
1 Q factor 173.1 7 Q factor \ 175.6
od 0d / \
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40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743501 GHz 16.90 dam nd8 down 10.07 MHz ML 1.743302 GHz 16.49 dam ndB_down 9,93 MHZ
TL 1 1,739945 GHz -6.99 dBm nd8 26.00 dB TL L 1739965 GHz -9.38 dBm n 26.00 dB
T2 1 1.750015 GHz -9.07 dBm Q factor 173.1 T2 1 1.749895 GHz -9.88 dBm Q factor 175.6

J

L U J wa L J L]
at . c
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.69 dBm) ™M1[1] 14.19 dBm)
1.7460190 GHZ| 17464390 GHz
20 + 20
y  ndB 26.00 dB)| T nde 26.00 dB|
o e P Y B e ) 14.805000000 MHz 04 L Sn g | B fon 15345000000 MHz
i Q factor 117.9 i Q factor 1 113.8
d 4 |
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.746019 GHz 15.59 dam nd8 down 14,805 MHz ML 1.746439 GHz 14,19 dam nd8 down 15,345 MHz
T 1 1737777 GHz -10.40 dBm nd8 26.00 dB TL L 1737268 GHz -11.92 dam nd8 26,00 d8
T2 1 1,752582 GHz -10.43 dBm Q factor 117.9 T2 1 1.752612 GHz -12.04 ddm Q factor 113.8
L )i ] o (]

Middle Channel /

20MHz /

QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.01 dBm) ™M1[1] 12.90 dBm)
1.7510740 GHZ| 17423680 GHz
= 26.00 dB @ M1 nd 26.00 dB
104 A St AV, 10.500000000 MHz 0d . e T BRb 18.981000000 MHz
If 89.9) ! N a factor 91.8
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-10 d - -10 de
204 20d
R At P
Pt il S VS o AN W N
Hnd e : 0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.751074 GHz 14.01 dBm nd8 down 19.5 MHz ML 1.742363 GHz 12.90 dam nd8 down 18,981 MHz
T 1 173525 GHz -12.04 dm nd8 26.00 dB TL L 173545 GHz -13.03 dbm 26,00 d8
T2 1 1,75475 GHz -12.22 dém Q factor 89.8 T2 1 1.754431 GHz -13.13 dém 91.8
L U J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 66

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.06 dBm) ™M1[1] 14.66 dBm)
1.74524620 GHz 1.74428070 GHz
= 1] 26.00 dB)| @ 4 ndB 26.00 dB|
10 d A, AN, 1.323100000 MHz| 104 o et dhacedi ek ane L e 3.045000000 MHZ|
J Qfactor | 1319.1 { Q factor 572.8
od + .
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40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17452462 GHz 14.06 dBm nd8 down 1.8231 MHz ML 17442807 GHz 14.66 dBm nd8 down 3.045 MRz
TL 1 1,7443203 GHz -11.86 dm nd8 26.00 dB TL L 1.7435075 GHz -11.12 dam n 26.00 dB
T2 1 1. 7456434 GHz -11.93 dém Q factor 1319.1 T2 1 1.7465524 GHz -11.28 dém Q factor 572.8
L U J L J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.21 dBm)| ™M1[1] 15.96 dBm)
1.74438100 GHz 1.7470980 GHz
20 O nde 26.00 dB| @ 26.00 dB)
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50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.744381 GHz 13.21 dam nd8 down 5,385 MHz ML 1.747098 GHz 15.36 dam nd8 down 10,11 WHz
TL 1 1,742203 GHz -12.80 dbm nd8 26.00 dB TL L 1739945 GHz -10.65 dBm nd8 26.00 dB
T2 1 1.747667 GHz -12.89 dém Q factor 324.0 T2 1 1.750055 GHz -10.49 dBm Q factor 172.8
L )i o (]
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1.06 dBm)| ™M1[1 14.96 dBm)
1.7393960 GHZ| 1.7367680 GHz
= a1 nd 26.00 dB @ 26.00 dB
p AR, N i B, oy 14.565000000 MHz . o 19.061000000 MHz
1 ] " ratbe” V7 119.4 o v \ 911
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,739396 GHz 13.06 dam nd8 down 14.565 MHz ML 1736768 GHz 14.36 dam nd8 down 19,061 MHz
T 1 1.737897 GHz -12.55 dbm nd8 26.00 dB TL L 173533 GHz -11.72 dm 26,00 d8
T2 1 1,752463 GHz -12.79 dém Q factor 119.4 T2 1 1.754391 GHz -11.98 dém 91.1
L )i o (]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.79 dBm) ™M1[1] 13.41 dBm)
1.74496360 GHz 1.74585110 GHz,
= M nd 26.00 dB @ nds M 26.00 dB
w0 ol X BY .y 1.320300000 MHz| 0d e T N, 3.074900000 MHz
/ Qfactor 1.7 Ji O factor \ 567.8]
Y \
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17449636 GHz 12.79 dam nd8 down 1.8203 MHz ML 17458511 GHz 13.41 dam nd8 down 2.0740 WHZ
T 1 1,7443399 GHz -13.29 dm nd8 26.00 dB TL L 17434775 GHz -12.35 dbm n 26.00 d8
T2 1 1.7456601 GHzZ -13.28 dém Q factor 1321.7 T2 1 1.7465524 GHz -12.44 dBm Q factor 567.8
L U J L J L]

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.89 dBm) ™M1[1] 13.18 dBm)
1.74423100 GHz 1.74 0 GHz
= T nd 26.00 dB @ W1 ndB 26.00 dB
X Byt 5.175000000 MHZ| L . X Bw_— 9.750000000 MHZ|
d - NP d A
o 7 T ST T el 337.1 n O factor 179.0
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} / / \
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P Yars Y wd V] -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.744231 GHz 11.89 dam nd8 down 5,175 MHz ML 1745859 GHz 13.18 dam nd8 down 9.75 WHz
T 1 1,742463 GHz -14.25 dm nd8 26.00 dB TL L 1.740085 GHz -12.61 dbm nd8 26,00 d8
T2 1 1.747637 GHz -14.00 d8m Q factor 337.1 T2 1 1.749835 GHz -12.84 ddm Q factor 179.0
L U J wa L J L]

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.21 dBm) ™M1[1] 10.79 dBm)
1.7488360 GHZ| 1.7458790 GHz
= ndaM1 26.00 dB @ " nd 26.00 dB
104 - B‘w A 14.625000000 MHz| 10 d Y B 19.540000000 MHz
= A A T R B 119.6 (ﬁ o T T AT A P lingann 9.3
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.748836 GHz 13.21 dam nd8 down 14.525 MHz ML 1.745879 GHz 10.79 dam nd8 down 19,54 WHZ
T 1 1737627 GHz -12.95 dbm nd8 26.00 dB TL L 173521 GHz -14,89 dm 26,00 d8
T2 1 1,752253 GHz -12.46 dBm Q factor 119.6 T2 1 1.75475 GHz -15.00 d8m 89.3
L U J wa L J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 275 | 452 | 450 | 9.01 | 9.05 | 13.49 | 13.46 | 17.90 | 17.86
Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.10 | 1.09 | 274 | 272 | 450 | 453 | 9.09 | 9.05 | 13.37 | 13.46 | 17.90 | 17.90
TEL : 886-3-327-3456 Page Number : A19 -7 of 42

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] Mi1[1]
- " 1.7452 - 1.745
V\_ X0 1.088111888 MHz Occ B 1090909091 MHz,
Frrn WU Pt A VAR T
o s’ ] 04 n e T
o di 0di B
d s . / \
-0 — T -10 —~ Y
v ™ / \
20d
. - \,
—— R VWA g A -
30 doe e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17452182 GHz 16.54 dam ML 1.7450727 GHz 15.59 dam
T 1 1.74445455 GHz 9.96 dBm Oce Bw 1.088111688 MHz TL L 1.74445175 GHz 7.33 dbm Oce Bw 1.090909091 MHz
T2 1 174554266 GHz 10.52 dam T2 1 1.74554266 GHz 7.86 dam

L U ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.38 dBm) ™M1[1] 18.19 dBm)
- 1.74595900 GHz - 1 1.74529970 GHz,
T e - 2.721276721 MHz 7 751248751 MHz
Y e e B e NP Y.
10d 104
/ \ / \
od + L 0 d
s 5\ /’ N
-10 df 7 -10 d
/ \
20d v 20d
/ b, — Py e
S P 4 W W N \ P O L I~ =
-0 B -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745959 GHz 17.38 dam ML 1.7452997 GHz 18.19 dam
T 1 1.74363936 GHz 11.69 dBm Oce Bw 2.721278721 MHz TL L 1.74364535 GHz 9.76 dBm Oce Bw 2.751248751 MHz
T2 1 174636064 GHz 11.42 dom T2 1 1.7463966 GHz 8.13 dam

L I ]

] b

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.91 dBm) 14.72 dBm)
e 1.74481000 GHz 1.74640900 GHz,
= c Bre 4.515424515 MHz @ 4.495504496 MHZ
L -~ e on 1 o . [, 2
0u 2 A 104 . ol |, \(
i A j |
a o
7 Y
/ A / N\
10 y, ¥ 10 di
\
/ - y y \
204 = 20
RV pams—- P
3 |~ Aol ade
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174481 GHz 15.91 dam ML 1.746409 GHz 14.72 dBm
T 1 1,7427522 GHz 11.01 dBm Oce Bw 4.515484515 MHz TL L 1.7427622 GHz 8.33 dBm Oce Bw 4.495504496 MHz
T2 1 17472677 GHz 8.60 dam T2 1 17473577 GHz 8.97 dam

L I ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1]
- 2 1.7476770 GHZ| - .
PR = _QcoBy 0.010080011 MHz Occ B 050049051 MHz
TET S e R AT e G M
10d 104 . v
/ | \
od f . od _1‘
Ji i / !
-10 di 10 d L A
7 S s
20 L - - 20 d . A
S 7 == 20 o =
T -
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.747677 GHz 16.57 dam ML 1.742323 GHz 15.04 dam
T1 1 1,7404845 GHz 10.24 dBm Oce Bw 9.010985011 MHz T1 L 1.7404446 GHz 9.71 dBm Oce Bw 9.050949051 MHz
T2 1 17494955 GHz 10.58 dam T2 1 1.7494955 GHz 8.65 dam
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.70 dBm)| MI[1] 14.56 dBm
- " 1.7499150 GHZ| - 1.7489860 GHz
o Occ B y 13.486515487 MHz . o 13.456543457 MHz
s T P B [ Pr L A et
04 ’,e\ v - A bia ¥ v 104 'l ST, PELNFILYAN ¥
/ | !
od 4 | 0d f
10 d — A 10 di ] -
/ N, 3
204 v P 20 dem— o A Wav;
s o - S 0 P
-an 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.749915 GHz 15.70 dam ML 1.748986 GHz 1456 dam
T1 1 1,7382268 GHz 10.12 dBm Oce Bw 13.486513487 MHz T1 L 17392567 GHz 10.22 dBm Oce Bw 13.456543457 MHz
T2 1 17517133 GHz 9.55 dam T2 1 17517133 GHz 9.81 dam
L I 4 - [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.27 dBm) ™M1[1] 14.01 dBm)
- 1.7454000 GHZ| - 1.7449200 GHz
&5 Bre 17.902097902 MHz j 17.862137862 MHz
/ - e T 1 A T2
g A [ - Y, st % 10 4 e LW e
J « « |
od 0 d
/ ] !
/
-10 d ~ T -10 de -
/ \ /
P R AT = e ~ [T ST N N
N VA, ¢ S|y Ry A ‘ -
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17454 GHz 14,27 dBm ML 1.74492 GHz 14.01 dBm
T1 1 1,736009 GHz 10.11 cBm Oce Bw 17.902087302 MHz T1 L 1.7360889 GHz 9.33 dBm Oce Bw 17.882137862 MHZ
T2 1 17539111 GHz 9.57 dam T2 1 1753951 GHz 9.20 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A19 -9 of 42




ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.80 dBm) ™M1[1] 16.75 dBm)
- 1.74477340 GHz - " 1.74562940 GHz,
T Occ B 1099300699 MHz - Of%; B 2.739260739 MHZ
. e e P A s 4 i ST e S ol eV B
10 o 10 v
¥ . \
od 0 d :
7 7 \
/ A / \
-10 d - Y -10 de
204 — L — 5 .
B \ -
— ~ - e SRS
a0 —n—
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17447734 GHz 13.80 dam ML L 17456294 GHz 16.75 dam
T 1 1.74444895 GHz 3.56 dBm Oce Bw 1.099300699 MHz TL L 1.74363337 GHz .33 dBm Oce Bw 2.739260739 MHz
T2 1 174554825 GHz 7.20 dam T2 1 1.74637263 GHz 8.40 dam

\ ) J [

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.14 dBm) 14.76 dBm)
- 1.74659800 GHz - 1.7453800 GHz
o 4.495504496 MHz - 9.090909091 MHZ
11 T2
10 df — St
2 X ~.
od i .\ L
10 d - — it
s AN N
20d - =
A B2 T
N e e A
=30 = = b
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746598 GHz 13.14 dam ML 1.74538 GHz 14,76 dam
T 1 1,7427423 GHz 8.35 dBm Oce Bw 4,495504496 MHz TL L 1.7404945 GHz 8.02 dBm Oce Bw 9.090909091 MHz
T2 1 17472378 GHz 7.50 darm T2 1 17495754 GHz 9.19 dam
L U J wa L J ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.55 dBm) 12.19 dBm)
- 1.7407740 GHZ| - 1.7402450 GHz
73 Occ B 13.966635367 MHz M 17.902097902 MHz
di ey Lot o, o . X d i P A
10 = g < Y 10 e y e
/ \ |
0 di + 0 d
/ \ / |
~1od L “ -0 d + "
204 - / kL ot 20d / k
NN e R v AR sV Ay
E G
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.740774 GHz 13.55 dam ML 1.740245 GHz 12.19 dam
T 1 1.7302867 GHz 7.21 dBm Oce Bw 13.366633367 MHz TL L 1736043 GHz 7.21 dBm Oce Bw 17.902097902 MHz
T2 1 17516533 GHz 7.32 dam T2 1 1753951 GHz 7.35 dam

L it J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 66

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

I

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.98 dBm) ™M1[1] 13.07 dBm)
- 1.74518740 GHz - 1.74603100 GHz,
M10ce Bw 1093706294 MHz 2.721278721 MHZ
10 d a - 10 d Tl A ey
I = i § 7
od - 0 -
/| / \
10 df -10 o - -
/ I \
20d < . —
y N e e BV NP N o
=30
40 df -40 d
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17451874 GHz 12.98 dam ML 1.746031 GHz 13.07 dam
T 1 1.74445734 GHz 6.08 dBm Oce Bw 1.093706294 MHz TL L 1.74384535 GHz 7.14 dBm Oce Bw 2.721278721 MHz
T2 1 174555105 GHz 4.91 dam T2 1 1.74636663 GHz 8.10 dam
L ! L | ! -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.13 dBm) ™M1[1 12.50 dBm)
- 1.74558900 GHz - 1.7427020 GHz
11 Occ Bw 4.525474525 MHz WL 050049051 MHz,
d x d 1 A - g, -
10 L e A 1 T ¥
od { 0 d [
7 | / \
- -10 o 7 A
f/ ~
20d \ .
= [ s
Tt AN I e o
. a0
40 df -40 d
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745539 GHz 12.13 dam ML 1.742702 GHz 12.50 dam
T 1 1,7427323 GHz 4,43 dBm Oce Bw 4.525474525 MHz TL L 1.7404446 GHz 7.02 dam Oce Bw 9.050949051 MHz
T2 1 17472577 GHz 5.77 dam T2 1 1.7494955 GHz 6.22 dam

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

I

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.60 dBm) ™M1[1] 12.60 dBm)
- 1.7430220 GHZ| - 1.7485960 GHz
ML Occ B 13.456543457 MHz T By 17.902097902 MHz
di + hd i Ts S
® T Y AT e *© P IRl TR e P T
04 J 0d [ !l
-10 df ri -10 d T
/ kY J |
204 + 20d ;
~ e A — / " "
i e/ v PP P ot e Y SN
-30 der | ot Wy ! )
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743022 GHz 12.60 dam ML 1.748595 GHz 12.60 dam
T 1 1,7382268 GHz 5.72 dBm Oce Bw 13.456543457 MHz TL L 1736043 GHz 5.75 dbm Oce Bw 17.902097902 MHz
T2 1 17516833 GHz 4.97 dam T2 1 1753951 GHz 5.91 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m
(Specum | @) ("spectrum ¥
Ref Level 30.00 dem  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit §heck PARS | SPURIONE GliBEkARS_ PAES
| 3 3 AES Line _$PURLOUS_LINE_ABS PAS!
20 uguﬂr‘m PURIOUS_)LINE_ABS - /_\ 20 c!BH-.‘P I/L\ 5
10 dem { \ 10 dBm: K \
b i 0 dem f I
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS 1\ ’
-20 dem -20 dBm
-30 dBm > -30 dem
e T PR W / ‘VM‘ \ Tt st P
7 W W"‘ﬁ 40, e | =
50 dem 50 dém \“"""
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -31.38 dBm -18.38 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 21.05 dém -8.95 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.16 dBm -10.16 dB 1,780 GH= 1781 GHz 20.000 kHz 1.78000 GHz -23.61 dBm -10.61 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71028 GHz 20.97 dBm -0.03 db 1.781 GHz 1.790 GHz 1,000 MHz 1.78106 GHz -31.18 cBm -18.18 dB
Y
il ] il [ 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 3000 dém Offset 11.70 de

Ref Level 30.00 dem  Offset 11.70 dB Mode Auto Sweep Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Line SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dem fromiorie, 10 dBmf —
S L
ode / \ 0 dem \
-10 dem I ! -10 dim !
SPURIOUS_LINE_ABS ‘ l
20 dem 20 dpm
# J “‘m.. l
-30 dBm it J 3plgem
e el ,..v*»r’/ \‘\, 'M‘W‘\m.\w%,
GBI i 40 dem . =
i / \ ~
N W
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  aLi Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170851 GHz -21,44 dem -8.44 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77028 GHz 12.64 dBm -17.16 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz ~26.35 dbm -13.39 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -28.00 dBm -15.00 dB
1,710 GHz 1.712 GHz 100,000 kHz 171104 GHz 12.10 dBm -16.90 dB 1.781 CHz 1700 GH2 1,000 Mz 78107 CHe ~59.72 dbm 672 db,
.
I J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P /‘I 20 dhine /‘\ s
10 dem } \ 10 dBm: K l
ode i 0 dBm L\
| f
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N I Xy P,
e e sl e e B ¢ A B b e s bbb
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50 dem o 50 dém My
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -29.70 dém -16.70 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 20.04 dBm -9.96 db
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -23.66 dBm -10.66 & 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -23.39 dBm -10.39 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 20.09 dem -9.01 d& 1.781 CHz 1700 GH2 1.00D MHz 170100 GHz 31.95 dBm iE.95 B
T
I - i 1 e
Dater 7.JUN.2021 10 Date: 7.JUN.2021 10:31:04
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 3 3 ABS Lt SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dBm / %, 10 dBr{" \
0dB ! ]\ 0 dem \
-10 dBm | -10 dgm :
SPURIOUS_LINE_ABS l 1 “
20 dem r l ¥ 20 dpm
* l
-30 dBm i B I,
WW T
A u...n»nMJ-’ "J,-”WJ l\“w " b o
e = 40 dBm ]
-50 d8m -50 dem
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -23.08 dém -10.08 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77885 GHz 11.99 dBm -18.01 d&
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -27.16 dBm -14.16 8 1.780 GHz 1.781 GHz 20,000 kHz 178001 GHz -27.91 dBm -14.91 dB
1,710 GHz 1.712 GHz 100,000 kHz 171100 GHz 11.89 dBm -18.11 dB 1.781 CHz 1700 GH2 1.00D MHz 170100 GHz Z23.97 cBm i0.97 B
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P '\ 20 dhine s
10 dém Hf ‘ 10 dem
0ds T \ 0 dem
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \
20 dem i\ 20 dim
-30 dBm = -30 dem
. NPT By | f 'H'M 04
” * < - ¥ E ¢
R || iy
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -31.16 dém -18.16 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77975 GHz 19.12 dBm -10.98 d&
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -25.95 dBm -12.55 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -25.21 dBm -12.21 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 18.80 dBm -11.10 dB 1.781 CHz 1700 GH2 1.00D MHz 178100 GHz 37.46 dBm Zi0-45 B
T
Il - i 1 o
Date: 7.JUN.2021 10:33:17 Date 7. JUN.2021
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dBm A 10 dB s
7 \ { \
0ds ; \ 0 dem i
-10 dBm 1 -10 ddm !
SPURIOUS_LINE_ABS l l |
20 dem l M 20 dpm ]
-30 dém “LW g0 e m W
A IW . ) o
-50 d8m -50 dem
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70884 GHz -23.77 dém -10.77 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77003 GHz 10.08 dBm -10.02 d&
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -28.84 dm -15.84 8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -29.99 dBm -16.99 dB
1,710 GHz 1.712 GHz 100,000 kHz 171114 GHz 11.02 dBm -18.97 dB 1.781 CHz 1700 GH2 1.00D MHz 178102 GHz Z23.59 dBm CI057 B
T
Il 1 P
pass 7.JUN. 2021
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 66 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 1.7 GHz 3003 pts stop 1.712 GHz |||l start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -30.21 dém -17.21 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.775976 GHz 16.94 dBm -13.06 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -28.14 dBm -15.14 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -97.94 dBm ~14.94 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 16.81 dBm -13.19 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -32.05 dbm -19.05 dB
\
il A I [] o
Dater 7.JUN.2021 13: Date: 7.JUN.2021 15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -23.61 dém -10.61 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77960 GHz 9.67 dBm -20.33 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.70589 GHz -29.42 dbm -16.42 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -30.60 dBm -17.60 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71041 GHz 9.73 dim -20.27 dB 1.781 GHz 700 GHz 1.00D MHz 78100 CHe 24 82 dhm iT62 db
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

ectrum =l ¢ Hm
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 gbine l\ 5
/* |
10 dem 10 dBm:
ode \ 0 dem / l
-10 d8m -10 dBm -
SPURIOUS_LINE_ABS \ ;
-20 dem J lﬂ' -20 dBm ’}I
-30 dBm ,‘r\ 30 dem—Ht T
= N i [ e L
BT f ¢ 2| -+0 dem—i M{J T itaial =
I Y Y ® o
-50 dam -50 dem
-60 dBm -60 dBm
start 1.7 GHz 3003 pts stop 1.713 GHz | |[start 1.777 Ghz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -30.76 d&m -17.76 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.775976 GHz 20.84 dBm -9.16 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -19.78 dBm -6.78 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -20.24 dBm -7.34 dp
1.710 GHz 1.713 GHz 100.000 kHz 1.71025 GHz 20.73 dBm -0.27 db 1.781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -31.03 dBm -18.03 dB
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i e N [1 e
Date: 7.JUN.2021 10:38:01 Date 7.JUN.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
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10 dBm 10 dBm
0B ) 0 dpms — — —
-10 dem r L -19 dem
SPURIOUS_LINE_ABS } l
-20 dem ILl 20 dBm
S ———g —
u \ . 5
-40 dam 40 dem
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70808 GHz -24.39 dém -11.39 d& 1.765 GHz 1.780 Ghz 100.000 kHz 176886 GHz 048 dBm -29.52 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.71000 GHz ~27.40 dbm -14.40 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -28.31 dBm -15.31 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71952 GHz 0.31 dBm -29.560 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78207 GHz -26.51 dBm -13.91 dB
Y
) i )
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